Ferrari / 458 Speciale / 016 - Exhaust System

Go to order form
Diagram # Name Part # Fitted
Quantity
Quantity Select
1 RH EXHAUST MANIFOLD 279322 1
2 LH EXHAUST MANIFOLD 279323 1
3 GASKET 268256 2
4 NUT 210971 16
5 REAR MUFFLER ? DX 301127 1
6 REAR MUFFLER ? SX 301128 1
7 BUFFER FOR EXHAUST SUPPORT 239798 6
8 SCREW TESTA QUADRA 283425 6
9 PLATE 240598 6
10 STAFFA POSTERIORE ESTEKNA SILENZIATORE 303053 2
10 STAFFA SUPPORTO SILENZIATORE 303052 4
11 NUT M6 14059214 6
12 WASHER 12620474 6
12 WASHER D.8.15-36X2.5 13578405 4
13 SCREW M6X20 11585024 18
14 HOSE COLLEGAMENTO SILENZIATORI 301129 1
15 RING CLAMP 256884 2
16 RH CATALYTIC CONVERTER 261686 1
17 LH CATALYTIC CONVERTER 261687 1
18 WASHER 12620474 4
19 NUT M6 14059214 1
20 RIPARO DX. 281762 1
21 PLUG M 12X1.25X8 110860 2
22 RH CATALYTIC CONVERTER SHIELD 263588 1
22 LH CATALYTIC CONVERTER SHIELD 263589 1
23 STAFFA DX. CPL. DI TAMPONI 300591 1
23 STAFFA SX. CPL. DI TAMPONI 300592 1
24 STAFFA CATALIZZATORE DX. 300595 1
24 STAFFA CATALIZZATORE SX. 300596 1
25 SCREW M8 X 25 11628126 8
26 SCREW M8 X 18 11627826 6
27 BOLT X 8X55 16044321 4
28 WASHER D. 8,40-15X 12601374 8
29 WASHER D. 8,40-15X 12601374 4
30 NUT W/FLANGE M8 14059311 4
31 SHIELD 267332 1
32 SCREW M6X25 231620 2
33 SCREW M 5X10 14304021 4
34 WASHER D. 5.5 -12X1 14446624 4
35 FRONT LAMBDA FEELER 217447 2
36 REAR O2 SENSOR (SEE NOTES) 180915 2
37 RIPARO DX. CPL. 283920 1
38 SILENCER HEAT SHIELD LH 283919 1
39 WASHER D.8.15-36X2.5 13578405 4
40 SCREW M 6X 18 11625824 2
41 GASKET 257360 2
42 WASHER/COPPER D. 12-18X1.5 10298460 2
43 ROSETTA TRANC. D.6.4 X 21 X 12647704 3
44 CLIP 291283 2
45 CLIP D.13 191904 2
46 RETAINING CLAMP 10441290 2
47 CONNECTOR FIXING BRACKET 185408 2
48 RIPARO SX. 281761 1
49 CRINKLE WASHERS 12601274 1
50 CLIP 199589 2
51 NUT 15896214 1